

CERTIFICATE OF ANALYSIS

CUSTOMER: ANV TRADER SRL ROMANIA
 PRODUCT: SILICA GEL TYPE C
 SAMPLE: 200 g
 SIZE: 2-8mm
 TEST DATE: 25th JULY, 2022
 BATCH NO: 20220725

ITEM	STANDARD HG/T 2765.4-2005	RESULT	<u>Notes for consumer</u> 1. please inform the manufacturer if the certificate doesn't accord with the quality of the batch within 10 days after the product arrival. 2. please note the date, certificate number,size,quantity and your test results for checking. 3. we will take no responsibility if the product without the certificate.	
Qualified size ratio % \geq	90	97.2		
Quantity of Granules under the minimum limit % \leq	negotiable	0.4		
Quantity of Granules above the maximum limit % \geq	negotiable	2.4		
Rattler loss % \leq				
Bulk density/l \geq	440-450	445		
Adsorption capacity	RH=20%, \geq			
	RH=50%, \geq	50		60
	RH=90%, \geq	90		92
Loss on heating under 120 °C, % \leq	10.00	3.89		
PH		6.5		
Identification of the report: Eligibility				

Inspecting chief: Mr. Jiang checked by: Yu hui inspected by: Ms Jing

PASSED: FAILED:

If any further information is required regarding the test procedures or this batch test certificate, please contact with us.